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SHANGHAI MEISHAN IRON&STEEL CO.,LTD .

XINJIAN, ZHONGHUAMEN, NANJIN, JIANGSU, CHINA

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : CONTINUOUSLY 

HOT-DIP ALUMINUM-ZINC ALLOY COATED STEEL SHEET&STRIP CHEMICAL PASSIVATED WITHOUT 

HEXAVALENT CHROMIUM .

SGS Job No. : SP13-011742 - SH .

Date of Sample Received : . 26 Apr 2013.

Testing Period : . 26 Apr 2013 - 06 May 2013 .

Test Requested : . Selected test(s) as requested by client. .

Please refer to next page(s). .

Please refer to next page(s). .

Test Method : .

Test Results : .

Signed for and on behalf of 

SGS-CSTC Ltd. .

JJ Fan.

Approved Signatory .
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

1. SHA13-072676.005 Silvery metal board .

Remarks :.

(1) 1 mg/kg = 1 ppm = 0.0001% .

(2) MDL = Method Detection Limit .

(3) ND = Not Detected ( < MDL ) .

(4) "-" = Not Regulated .

Halogen.

Test Method : . With reference to EN 14582: 2007, analysis was performed by Ion Chromatograph (IC). .

Test Item(s). Unit. MDL. 005.

Fluorine (F). mg/kg. 50 ND

Chlorine (Cl). mg/kg. 50 ND

Bromine (Br). mg/kg. 50 ND

Iodine (I). mg/kg. 50 ND
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Halogen 测试流程图 
 
1) 分析人员: 印宇 

2) 项目负责人: 李丹 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 

预处理 

量取 

在高压氧弹罐中燃烧 

燃烧产物的吸收 

离子色谱分析，必要时采用其他仪

器辅助确认 

数据 

过滤 
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Sample photo: .

SHAEC1307267629

SHA13-072676.005 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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